
      CABLE STATION 

DRE8024C-01



3

4

5

6

7

8

9

14

15

16



3



4



5

Parts List

1 Cage Frame 1 35 Gourd Hook 1

2 Connecting Rack Frame 1 36 Rivet Nut M10×19.5 1

3 Lower Pulley Rack Frame 1 37 Rivet Nut M6×13.5 4

4 Turn The Welding Frame 1 38 Bearing 608-2Z 8

5 Turn The Welding Frame 1 39 8

6 Slide Frame 1 40 Flat Washer 11× 20×2 41

7 2 41 4

8 45 2

9 45 3 Spring Washer 12 2

10 1 44 Small adjustment handle 2

11 2 45 Spring Washer 10 4

12 1 46 4

13 4 47

1

5

4 1 48 3

15 2 49 2

16 1 50 3

17 1 51 5

18 2 52 4

19 4 53 2

20 1 54 1

21 4 55 1

22 4 56

23 2 57 12

24 8 58 2

25 4 59 1

26 1 60 Flat Cap Screw M5×15 2

27 Copper Bearings 2

2

67

8 2 62 Hexagon Set Screws M6×10 4

29 1 63 Nylon Lock Nut M10 17

30 Long Elastic Latch 1 64 Nylon Lock Nut M12 1

31 Heavy Iron Assembly 1 65

3

3

3 Cable Assembly 1

I

66

tem No Item NoDescription QTY Description QTY

 Choose Iron

3

15

4 Small Aluminum Pulley 4

Flat Washer 9× 16×1.6

Guide Rod Positioning Shaft

Select The Iron Latch Group

Flat Head Cap Screw M10×30

Rubber Pads 63.5× 19×25.4

Socket Head Cap Screw M10×20

Socket Head Cap Screw M10×25

Flat Washer 13.5× 24×2.5

Floor Mats 101×23.6

Pipe Plugs 94.5×41

Nylon Wrap 20× 10.5×10

Pulleyφ40×φ22×φ12.5×95.5

Floor-Mounted Plastic

Guide Rod

Front Shield

Rear Guard

Pulley Bushing

Shield Top Pillar Flat Head Cap Screw M5×30 

Regulator Tube

Cap nut M8

Socket Head Cap Screw M8×120

Turn The Sleeve Button Head Cap Screw M6×10

Roller spacer sleeve Button Head Cap Screw M6×20

Small Pulley

Pull Sleeve Set

Nylon Limit Sleeve 30× 10.5×10

Nylon Limit Sleeve 25× 10.5×22

Socket Head Cap Screw M10×50

Socket Head Cap Screw M10×55

Socket Head Cap Screw M10×65

Socket Head Cap Screw M10×70

Socket Head Cap Screw M10×120

Socket Head Cap Screw M12×55

Socket Head Cap Screw M12×70

Button Head Cap Screw M12×25

Supporting leg frame 2



6

Exploded View

0
4

3 0
6

0
5

0
4

3
6

0
4

5
4

0
4

7
5 7
5 7

7
3

3
6

0
4

3
6

0
4

7
3

8
5

7
5 7
5

3
6

0
4

3
6

0
4

5
1

8
1

5
2

0
4

1
5

4
3

1
5

9
2

0
4

7
1

8
1

9
1

5
2

1

0
4

3
3

6
4

5
4

0
4

9

6
2

5
3

9
1

4
3

8
2

7
2

4
3

7
2

3
6

6
1

0
4

3
6

0
4

4
1

5

1
5

9
4

2

4 0
4

8
4

0
4

1
4 7
4

2
1

6
3

3
4

4
5

5
6

2
5

5
2

0
43
4

3
6

0
2

1
4

2
5

0
4

0
4

8
4

9
5

1
3

6
4

7

8

3
6

2
1

3
9

2
4

3
8

1
3

3
8

2
4

3
9

5
3

3
0

2
3

5
3

4
4

6
47

4
67

0



7



8



9

STEP 1

Item No Item NoDescription QTY Description QTY

1 Cage Frame 1 46 2

2 Connecting Rack Frame 1 51 4

3 Lower Pulley Rack Frame 1 52 4

40 Flat Washer 11× 20×2 18 63 Nylon Lock Nut M10 8

45 Spring Washer 10 2

Socket Head Cap Screw M10×20

Socket Head Cap Screw M10×70

Socket Head Cap Screw M10×120

40

40

2

63

45

51

52

46

51

63

40

40

40

52

40

63
40

40

3

1



10

STEP 2

Item No Item NoDescription QTY Description QTY

4 Turn The Welding Frame 1 43 Spring Washer 12 1

7 2 45 Spring Washer 10 2

15 Guide Rod 2 46 2

25 Small Pulley 1 48 1

28 Guide Rod Positioning Shaft 2 58 Button Head Cap Screw M6×20 2

29 Select The Iron Latch Group 1 59 1

31 Heavy Iron Assembly 1 63 Nylon Lock Nut M10 1

40 Flat Washer 11× 20×2 4 66 Choose Iron 15

41 1

Rubber Pads 63.5× 19×25.4

Socket Head Cap Screw M10×20

Socket Head Cap Screw M10×50

Button Head Cap Screw M12×25

Flat Washer 13.5× 24×2.5

41

58

40

63

43

25

15

28

7

46

29

59

45 48

66

40
40

31

4



11

STEP 3

Item No Item NoDescription QTY Description QTY

5 1 50 1

6 1 54 1

10 1 55 1

20 1 63 1

41 3 64 1

43 1

Turn The Welding Frame

Slide Frame

Regulator Tube Nylon Lock Nut M10

Nylon Lock Nut M12

Spring Washer 12

Socket Head Cap Screw M10×65

Socket Head Cap Screw M12×55

Socket Head Cap Screw M12×70

Flat Washer 13.5× 24×2.5

Nylon Limit Sleeve 30× 10.5×10

64
41

55
41

20

43

50 10

6

40

5

63

54
41



12

STEP 4

Item No Item NoDescription QTY Description QTY

25 Small Pulley 4 34 Small Aluminum Pulley 4

26 Pull Sleeve Set 1 35 Gourd Hook 1

33 Cable Assembly 1

34

25

25

25

26

25

34

33

35



13

STEP 5

Item No Description QTY

16 Front Shield 1

19 Shield Top Pillar 2

57 6Button Head Cap Screw M6×10

57

57

57

16

19



14

STEP 6

It em No Des cr i pt i on QTY

40 4

47 4

67 2

47 4
67

0

Fl at  Washer  11× 20×2

Socket  Head Cap Screw M10×25

Supporting leg frame



15



16



17





     

DRE8024 OPT



3

4

5

6

7

8

12

14

13

Aseembly -------------------------------------------------------------------- 9



3



4



5

Parts List

Item No Description QTY

1 Top Shelf 1

2 Curved Plate 4

3 Put the gloves onST 24× 31×265 2

4 Put the gloves onST 24× 31×170 2

5 Put the gloves onST 24× 31×120 2

6 Put the gloves on 6

7 Aluminium Ring 25 6

8 Plum shrapnel 17.6×M6 6

9 Pipe plugs 25×4.0 2

10 Flat Washer 13.5× 24×2.5 16

11 Socket Head Cap Screw M12×80 8

12 Flat Head Cap Screw M6×15 6

13 Socket Set Screw M5×3 12

14 Nylon Lock Nut M12 8



6

Exploded View

14

10

2

1

2

10

11

9

12
6 4

7
13

8 8

7

13

5

6

12

8

13

3

6

12

7



7



8



9

Item No Description QTY

1 Top Shelf 1

2 Curved Plate 4

10 Flat Washer 13.5× 24×2.5 16

11 Socket Head Cap Screw M12×80 8

14 Nylon Lock Nut M12 8

10

2

14

10

2

1

11

RE8024B-01

RE8024B-01

RE8024B-01+RE8024OPT+RE8024B-01



10

Item No Description QTY

1 Top Shelf 1

2 Curved Plate 4

10 Flat Washer 13.5× 24×2.5 16

11 Socket Head Cap Screw M12×80 8

14 Nylon Lock Nut M12 8

29 1Plug RT50×100

10

29

10

14

14

10

11

2

2

2

10

2

11

1

RE8024B-01

RE8023

RE8023+RE8024OPT+RE8024B-01

When combined, it needs to be removed 29#



11

Item No Description QTY

1 Top Shelf 1

2 Curved Plate 4

10 Flat Washer 13.5× 24×2.5 16

11 Socket Head Cap Screw M12×80 8

14 Nylon Lock Nut M12 8

29 Plug RT50×100 2

10

14

1

2

2

11

1029

29

RE8023

RE8023

RE8024OPT

RE8023+RE8024OPT+RE8023

When combined, it needs to be removed 29#



12



13



14




